Sports/Art ¢

UPRIGHT CYCLE - LED - ECO POW

SELF-GENERATING

11/13/18

BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 G575U-001 157 STICKER - NFC 1 000-063-125
002 POLAR HEART RATE STRAP 1 3100-03A 158 STICKER - NFC 1 000-063-126
005 NO 900MHz OVERLAY 1 000-063-971 161 SCREW - M/P (M4*L25) 4 002-210-005
005 900MHz OVERLAY 1 000-063-981 162 SCREW - M/P (M4*L16 D8.5) 4 002-210-004
009 ENTERTAINMENT CAP OVERLAY 1 C575U-009 163 FAN COVER - OLD 1 057-830-056
010 WIRE - BLUETOOTH BUTTON 1 C575U-010 163A |FAN COVER 1 E875-163
011 CARD GUIDE COVER 1 C575U-011 164 PLASTIC GUIDE RING 4 C575U-164
013 STICKER - QR CODE 1 C575U-013 165 ZIP TIE 20 |000-076-241
014 PLASTIC RIVET 1 |C521M-093A |166 ZIP TIE 1 |000-076-240
015 SA WELL+ COVER 1 C575U-015 177 SCREW - P (M4*P0.7*L8) 2 002-211-077
016 SCREW - M/P (M4*L.10) 2 002-210-002 178 POWER CORD 1 G575U-178
017 WIRE - LED LIGHT 1 S715-017 180 A/ OVERLAY 1 C575U-180
018 RUBBER CUSHION 2 C575U-018 181 SCREW - P (M4*P0.7*L10) 4 002-211-224
019 SCREW - M/P (M4*L10) 3 002-210-002 199 SCREW - P (M3*P0.5*L6) 2 C575U-064
020 SCREW BRACKET 2 C575U-020 200 BRACKET 1 156-710-011
021 SCREW - M/P (M4*L.10) 6 002-210-002 201 POWER SWITCH OVERLAY 1 G575R-201
022 SCREW - M/P (M4*L.10) 1 002-210-002 202 SCREW - P (M3*P0.5*L16) 2 002-211-205
023 WIRE CLIP - (3/8") 1 000-076-450 205 SCREW - B/H (M5*P0.8*L10) 5 002-230-514
025 SCREW - M/P (M4*L.10) 2 002-210-002 207 FUSE HOLDER - NEW STYLE 1 |T645-425
026 MAGAZINE HOLDER 1 C575U-026 208 FUSE - 5A 110V 1 G575U-208
031 PAD 2 |C575U-031 209 STICKER - FUSE 1 |000-063-653
032 FAN VENT 1 C575U-032 210 ON/OFF SWITCH 1 |T655-427
033 SCREW - P (M4*P0.7*L35) 2 002-211-230 211 POWER ADAPTER 1 G575U-211
034 FAN 1 C570R-142 212 WIRE - SWITCH TO FUSE 1 6300-58
035 FAN BRACKET 1 |C570R-141 214 STICKER - LIVE WIRE 1 |000-063-005
036 SCREW - P (M4*P0.7*L8) 2 002-211-223 215 STICKER - GROUND WIRE 1 000-063-004
038 WASHER - F (D11*D4*T1.0) 2 003-301-030 218 SCREW - B/H (M5*P0.8*L10) 2 002-205-510
039 WIRE - FAN 1 C570R-53 219 ADAPTER BRACKET 1 C572R-187
043 WIRE - HTR BOARD TO DISPLAY 1 C575U-043 222 ALTERNATOR BELT - GATES (290J5 736MM) | 1 G572U-229
044 HTR RECEIVER BOARD 1 C575U-044 223 ALTERNATOR 1 G572U-226
045 HEADPHONE JACK - V1.0 1 S770-259 223A |ALTERNATOR 1 G575U-223A
046 KEY CUSHION 22 ]032-630-280 224 SCREW - B/H (M8*P1.25*L.20) 3 002-205-820
047 STICKER - BUTTONS 4 |000-063-705 225 ALTERNATOR BRACKET 1 G572U-224
048 SMALL CAP 4 |054-730-250 225A |ALTERNATOR BRACKET (NEW) 1 157-310-011
051 WIRE - DISPLAY TO HEADPHONE 1 058-627-040 226 WASHER - F (D15*D6.5*T3.0) 3 003-301-004
060 SCREW - M/P (M4*L10) 2 1002-210-002 227 SCREW - B/H (M6*P1.0*L15) 3 |002-205-614
061 USB BOARD BRACKET 1 C575U-061 228 WASHER - F (D17*D8.3*T2) 2 003-301-038
062 HEX SPACER 4 |C575U-062 229 WASHER - S (D18*D8.5*T2.0*19T) 1 003-304-063
063 USB BOARD 1 C575U-063 230 SMALL BRACKET 1 056-710-220
064 SCREW - P (M3*P0.5*L6) 4  |C575U-064 231 WASHER - SP (M5) 2 |C521M-167
095 DISPLAY BOARD - V3.0 1 G575U-095 232 SCREW - B/H (M5*P0.8*L10) 2 002-205-510
097 SCREW - P (M3*L8) 23 ]002-212-042 233 WASHER - SP (M6) 1 003-302-011
099 WIRE - DISPLAY TO PEDESTAL 1 C575U-099 234 SCREW - M/H (M6*P1.0*L10) 1 002-220-612
101 WIRE - BOOTLOADER 1 C575U-101 235 SMALL BRACKET 1 056-710-210
102 WIRE - USB CHARGER 1 C575U-102 242 SCREW - B/H (M5*P0.8*L10) 3 002-205-510
116 HTR BOARD 1 061-620-093 243 WIRE BRACKET 1 G575U-243
117 SCREW - P (M3*L8) 2 002-212-042 244 WIRE - DRIVE TO PEDESTAL 1 G575U-244
118 WIRE - HTR TO DISPLAY 1 C575U-118 244A |WIRE - DRIVE TO PEDESTAL 1 056-727-291
153 CSAFE BOARD 1 C575U-153 245 DRIVE BOARD - GREEN (OLD) 1 G575U-245
154 SCREW - P (M4*L8) 2 002-212-070 245A |DRIVE BOARD - GREEN (NEW STYLE) 1 156-720-312
155 WIRE - CSAFE & USB 1 C575U-155 245R |BRACKET 1 057-810-131
Page 1 of 3

partsorders@gosportsart.com




Sports/Art ¢

UPRIGHT CYCLE - LED - ECO POW

SELF-GENERATING

11/13/18

BBL  Description QTY Part Number BBL Description QTY Part Number
246 SCREW - B/H (M5*P0.8*L15) 2 002-205-516 404 SIDE COVER - RIGHT 1 C575U-404
247 WIRE - GENERATOR LINE (OLD) 1 G575U-247 405 SCREW - M/P (M5*0.8*L16) 9 002-209-058
248 WIRE - DRIVE TO DISPLAY (OLD) 1 G575U-248 410 IDLER PULLEY WHEEL 1 056-713-050
255 POWER BOARD BRACKET 1 156-210-07F 411 WASHER - F (D17*D8*T2.0) 2 020-110-020
256 SCREW - B/H (M5*L12) 2 002-205-514 412 SCREW - B/P (M6*P1.0*L12) 2 002-207-150
258 SCREW - P (M3*P0.5*L6) 4 |C575U-064 415 SCREW - B/H (M6*P1.0*L15) 2 002-205-613
259 DISPLAY POWER BOARD 1 G575U-259 416 WASHER - F (D15*D6.5*T3.0) 2 003-301-004
300 WIRE - HTR CONTACT PLATES 2 C570U-47 417 IDLER PULLEY SPRING 1 G575U-417
302 SCREW - M/P (M4*L12) 8 |002-210-003 421 PEDALS & STRAPS - PAIR 1 |C570R-62
304 HANDLEBAR - RIGHT 1 C575U-304 421.1 |PEDAL STRAPS - PAIR 1 C570R-500
305 WASHER - SP (M8) 4 1003-302-010 422 SCREW - B/H (M6*P1.0*L20) 6 002-230-622
306 WASHER - S (D18*D8.5*T2.0*19T) 4 1003-304-063 423 WASHER - SP (M6) 6 |003-302-011
307 SCREW - M/H (M8*P1.25*L15) 4 |C572R-132 424 CRANK ARM COVER 2 C575U-424
308 HANDLEBAR - LEFT 1 C575U-308 425 CRANK ARM - RIGHT 1 C575U-425
312 PEDESTAL 1 C575U-312 426 SPINDLE NUT 2 NTO01-01
313 SCREW - P (M5*0.8*L15) 4 1002-211-096 430 SCREW COVER 2 |C575U-430
314 SCREW HOLE CAP 2 C575U-314 431 SCREW - B/H (M6*P1.0*L20) 2 002-205-621
315 STICKER - MODEL NUMBER 1 G575U-315 435 SCREW - M/H (M8*P1.25*L.20) 6 002-220-826
316 SCREW - B/H (M8*P1.25*L25) 4 1002-205-823 435R |WASHER - (D16*D8.5*T1.5) 6 003-301-082
317 WASHER - S (D18*D8.5*T2.0*19T) 4 1003-304-063 435S |GASKET - (D13*0.25-0.35) 6 |053-530-320
318 GASKET - (D13*0.25-0.35) 4  |053-530-320 436 CAP 1 |C575U-436
319 SCREW - M (M5*0.8*L25) 2 002-209-139 439 REAR SUPPORT FRAME 1 C575U-439
321 STICKER - ROUND 1 032-663-180 443 SEAT POST SLEEVE 1 C575U-443
322 WIRE - HTR CONTACT TO BOARD 1 C575U-322 444 SCREW - M/P (M4*L8) 2 002-210-014
326 PLUG 4 |C575U-326 466 CAP 1 |XT50-15
327 UPPER SHROUD - FRONT 1 C575U-327 467 CAP 1 C51U-16
328 SCREW CLIP - (M4-L16) 1 1250-111 468 SEAT POST COLLAR 1 C570U-97
329 SCREW - M/P (M4*L.12) 1 002-210-003 469 SCREW - B/H (M5*P0.8*L10) 2 002-205-510
330 UPPER SHROUD - TOP 1 C575U-330 470 STICKER - SEAT POSITION 1 053-263-011
331 SCREW - M/P (M4*L.10) 6 002-210-002 471 SEAT POST 1 C570U-94
332 MIDDLE SHROUD - RIGHT 1 C575U-332 472 SEAT SLIDE BRACKET 1 C570U-93
334 SCREW - M/P (M4*L.12) 2 ]002-210-003 483 SEAT CUSHION 1 |5005-30
335 WASHER - F (D16*D6.3*T2) 2 003-301-062 487 CRANK ARM - LEFT 1 C575U-487
336 SCREW - M/P (M5*0.8*L16) 4 1002-209-058 488 SIDE COVER - LEFT 1 153-230-046
337 UPPER SHROUD - BACK 1 C575U-337 489 SIDE COVER BRACKET 2 156-810-390
341 SCREW - P (M5*P0.8*L15) 2 1002-211-256 490 SCREW - M/P (M4*L12) 4 |002-210-003
342 WHEEL COVER 1 C575U-342 491 SCREW - H (M5*L5) 1 002-204-064
345 SCREW - B/H (M5*P0.8*L10) 2 002-205-510 492 SPINDLE BUSHING 1 053-211-250
346 POWER SWITCH COVER 1 C570U-65 493 WASHER - W (D42.1*D32*T0.35) 1 C521M-092
347 WHEEL COVER - BACK 1 |C575U-347 494 SNAP RING - (STW-20) 1 |004-401-006
350 TRANSPORT WHEEL 2 C521M-123 500 STATIONARY SEAT POST 1 C570U-101
351 E-CLIP - (8BMM) 4 1004-402-009 701 DISPLAY ASSEMBLY - COMPLETE 1 G575U-701
352 TRANSPORT WHEEL AXLE 2 099-213-010 701A |DISPLAY ASSEMBLY - COMPLETE - 900MHz | 1 156-791-011
353 WASHER - F (D16*D10.2*T1.0) 4 |003-301-141 702 DISPLAY ASSEMBLY - FRONT 1 G575U-702
368 NUT - H (3/8") 2 001-102-042 703 ENTERTAINMENT CAP 1 C575U-703
369 FLYWHEEL HARDWARE 2 051-810-080 704 FLIP TOP 1 C575U-704
370 WASHER - F (D18*D9.5*T3.0) 2 103-301-071 705 USB BOARD 1 C575U-705
371 FLYWHEEL 1 145-051-025 706 HTR BOARD & WIRE 1 C575U-706
395 SCREW HOLE CAP 2 C575U-314 708 HEADPHONE JACK 1 |T652-448
400 DRIVE PULLEY 1 053-015-062 708A |HEADPHONE JACK - V2.0 1 158-691-080
401 DRIVE BELT - (460J8) 1 G572R-266 709 DISPLAY FRONT & OVERLAY - OLD 1 G575U-709
Page 2 of 3

partsorders@gosportsart.com




Sports/Art ¢

UPRIGHT CYCLE - LED - ECO POW
SELF-GENERATING

BBL  Description QTY Part Number BBL Description QTY Part Number
709A |DISPLAY FRONT & OVERLAY - NEW 1 156-791-091
710 DISPLAY OVERLAY (2 PC) - OLD 1 G575U-710
710A |DISPLAY OVERLAY (2 PC) - NEW 1 156-791-101
711 HTR RECEIVER BOARD & WIRE 1 C575U-711
713 DISPLAY BACK COVER ASSY 1 C575U-713
714 SCREW & BUSHING 4 |C575U-714
715 CSAFE BOARD & SCREWS 1 C575U-715
716 AIR VENT SET 1 C575U-716
717 FAN ASSEMBLY 1 |C575U-717
718 FAN COVER SET 1 C575U-718
719 DISPLAY ASSEMBLY - NO FAN 1 G575U-719
720 DISPLAY ASSEMBLY - FAN 1 G575U-720
733 POWER SWITCH ASSEMBLY (OLD) 1 G575U-733
733A |POWER SWITCH ASSEMBLY (NEW) 1 156-791-331
734 POWER SWITCH FACE 1 G575U-734
735 DISPLAY POWER BOARD 1 G575U-735
736 BRACKET 1 |156-791-360
740 UPPER SHROUD SET 1 C575U-740
741 HANDLEBAR ASSEMBLY - LEFT 1 C572U-413
742 HANDLEBAR ASSEMBLY - RIGHT 1 C572U-412
743 HTR CONTACT PLATE & SCREWS (2 PC) 4 |C572U-411
744 UPPER SHROUD - LEFT 1 C575U-744
745 BOTTLE HOLDER 1 C575U-745
747 TRANSPORT WHEEL ASSEMBLY 2 C572R-438
748 LEVELER FOOT 2 |C570U-69
750 IDLER PULLEY 1 G575U-750
751 CRANK ARM & NUT - RIGHT 1 157-791-490
752 SPINDLE 1 C575U-752
753 SEAT POST ASSEMBLY 1 C570U-124
754 SPACER SET 1 C52U-21
755 SEAT SLIDE LEVER 1 C570U-96
756 SEAT ADJUSTMENT KNOB 1 C570U-86
758 TUBE END CAP 2 C575U-758
759 LEVELER FOOT 2 G572U-429
760 SIDE COVER - LEFT 1 156-791-600
761 CRANK ARM & NUT - LEFT 1 |157-791-550
762 SIDE COVER - RIGHT 1 156-791-620
763A |MAIN FRAME 1 157-891-631
764 SPINDLE & PULLEY 1 157-891-640
765 DRIVE BOARD ASSEMBLY - NEW 1 |156-791-630
T701 |HARDWARE KIT 1 G575U-T701

partsorders@gosportsart.com

Page 3 of 3

11/13/18



FITNIESS

RESTRICTED USAGE
PLEASE DON'TFORVARD 0 ANYONE WHI TSN AUTHIRIZED

VERIFIED
BY

VERSION

MODEL

RATIO

‘ Diagram Tool Needed
1 | CAQ-F102B
)
2 | can-F102C
3 | CAQ-F101E | OPTION
4 CAQ-F101F OPTION
S | TBK-F101E | OPTION
Seat brocket
for saddle
(Uption)
%
External Tmck
Hordware kit
HHONGE CHANGE DESCRIPTION @ @7 J - ONITS SALES BLOW UP DIAGRAM| (™™ e ag_F1o2a—a
@@E] ﬁ} BY QTY Go/oU




aLD

(@)
|
@ |0
QU]
o |
— |
LD
|
[« HERN
<T [N
(@R NES)
= o
& a
2 O
=] =
A Z
=
<
I
(G}
<
i
a
o
S
=
=)
|
m
m >
z >
*
=|~|g|%
= —
2 &

o
= > | & =
S| e =
s|s|8| 3
=z a
> S
%N = m
a =

OnRtSArt
FITNIESS
RESTRICTED USAGE ,

PLEASE DON'T FORVARD T0 ANYONE WO ISN'T AUTHIRIZED

S

NAME
MEX

02-20141036M
02-20141036T
03-20160907T

CHANGE
NO.

CHANGE DESCRIPTION

20160114 ZﬁblEﬁTv WARZEERUF

20170406 | O\ )




A) For old modols (S/N:0046411~0311049

OLD—=NEW

(§/N:0045971~03280/9

736

Please also send #736 if you
are old machine and also the
first time to change #763A.

AAy[7630]

"
— ..
L

SHREE CHANGE DESCRIPTION CHANGE | NaME s ¥ A o [ ouTs | MM | SALES BLOW UP DIAGRAM | g™ |cAQ-F102C-D
20161108 | A, FHEESIREREH [765] |, 152K 03-20161102M | FRXAZ p @r TSN BY aTY 1 XXX G575U
2017.04.06 zﬁl Fg @D ; 73l @) BEY{ SESTRICTED USAGE S VERSION| D1 MODEL
603 | AnmmmmaTs, wamen, el rEacoes oa-autsoozw | FAs | PLCAT VT TIRVARD T0 ANOIE VAD INT AUTORIED | Rato | 1114




